

University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9626 Dr. Umbreen

To: Mr. Ali Zahid Latif

Principal Engineer, NESPAK (Pvt.) Ltd. Construction Management Division.(M/S Anjum Hafeez Const

Project: Enhancement & Construction of the Shrine Syed Ali-Hajveri (R.A) Data Ganj Bakhsh, Lahore.

Our Ref. No. CL/CED/ 8631 Dated: 20/06/2025 <u>Test Specification</u>

Your Ref. No. 4580/13/AZL/01/042 Dated: 04/04/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 17/06/2025 Tested on: 19/06/2025 in dry/wet condition



(ASTM C39)



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Columns, "C" (4000 Psi)	28	3	2025	6Diax12		13	28.28	96	7604		Non Engraved
2	Columns, "C" (4000 Psi)	28	3	2025	6Diax12		14.4	28.28	68	5386		Non Engraved
3	Columns, "C" (4000 Psi)	28	3	2025	6Diax12		14	28.28	60	4752		Non Engraved
4												
5						RINE	RINZ					
6						READ IN	2001					
7						THE NAME OF THY LORD WHO	()	a				
8					00							
9												
10		-				-LA	ORE					
11												
12												
13										1		
14		-										
15												
16												

Witnessed by: Nil

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9626 Dr. Umbreen

To: Mr. Ali Zahid Latif

Principal Engineer, NESPAK (Pvt.) Ltd. Construction Management Division.(M/S Anjum Hafeez Const

Project: Enhancement & Construction of the Shrine Syed Ali-Hajveri (R.A) Data Ganj Bakhsh, Lahore.

Our Ref. No. CL/CED/ 8632 Dated: 20/06/2025 <u>Test Specification</u>

Your Ref. No. 4580/13/AZL/01/043 Dated: 03/05/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 17/06/2025 Tested on: 19/06/2025 in dry/wet condition



(ASTM C39)



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Arches, "C" (4000 Psi)	26	4	2025	6Diax12		14	28.28	78	6178		Non Engraved
2	Arches, "C" (4000 Psi)	26	4	2025	6Diax12		15	28.28	76	6020		Non Engraved
3	Arches, "C" (4000 Psi)	26	4	2025	6Diax12		14.6	28.28	84	6653		Non Engraved
4												
5						RINE	RINZ					
6						READ IN	2000	X				
7						THE NAME OF THY LORD WHO	()					
8												
9								5 /				
10						-LA	OR					
11												
12										1		
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9626 Dr. Umbreen

To: Mr. Ali Zahid Latif

Principal Engineer, NESPAK (Pvt.) Ltd. Construction Management Division.(M/S Anjum Hafeez Const

Project: Enhancement & Construction of the Shrine Syed Ali-Hajveri (R.A) Data Ganj Bakhsh, Lahore.

Our Ref. No. CL/CED/ 8633 Dated: 20/06/2025 <u>Test Specification</u>

Your Ref. No. 4580/13/AZL/01/044 Dated: 15/05/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 17/06/2025 Tested on: 19/06/2025 in dry/wet condition



(ASTM C39)



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Arches, "C" (4000 Psi)	7	5	2025	6Diax12		14	28.28	70	5545		Non Engraved
2	Arches, "C" (4000 Psi)	7	5	2025	6Diax12		14	28.28	68	5386		Non Engraved
3	Arches, "C" (4000 Psi)	7	5	2025	6Diax12		13.8	28.28	60	4752		Non Engraved
4												
5						CINE	RINA					
6						READ IN	200			1		
7						THE NAME OF THY LORD WHO	() () () () () () () () () ()	3				
8												
9								5 /				
10						"-LA	ORE					
11							-			1		
12										1		
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9626 Dr. Umbreen

To: Mr. Ali Zahid Latif

Principal Engineer, NESPAK (Pvt.) Ltd. Construction Management Division.(M/S Anjum Hafeez Const

Project: Enhancement & Construction of the Shrine Syed Ali-Hajveri (R.A) Data Ganj Bakhsh, Lahore.

Our Ref. No. CL/CED/ 8634 Dated: 20/06/2025 Test Specification

Your Ref. No. 4580/13/AZL/01/048 Dated: 31/05/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 17/06/2025 Tested on: 19/06/2025 in dry/wet condition



(ASTM C39)



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Slab, "C" (4000 Psi)	23	5	2025	6Diax12		14	28.28	74	5861		Non Engraved
2	Slab, "C" (4000 Psi)	23	5	2025	6Diax12		14	28.28	78	6178		Non Engraved
3	Slab, "C" (4000 Psi)	23	5	2025	6Diax12		13.4	28.28	84	6653		Non Engraved
4												
5						RINE	RINZ					
6						KEAU IN	(200m)	X				
7						THE NAME OF THY LORD WHO	()					
8						Towns .						
9								5 /				
10						-LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9626 Dr. Umbreen

To: Mr. Ali Zahid Latif

Principal Engineer, NESPAK (Pvt.) Ltd. Construction Management Division.(M/S Anjum Hafeez Const

Project: Enhancement & Construction of the Shrine Syed Ali-Hajveri (R.A) Data Ganj Bakhsh, Lahore.

Our Ref. No. CL/CED/ 8635 Dated: 20/06/2025 <u>Test Specification</u>

Your Ref. No. 4580/13/AZL/01/049 Dated: 05/06/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 17/06/2025 Tested on: 19/06/2025 in dry/wet condition



(ASTM C39)



Sr. No.	Sr. No. Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Col. (above 30 ft.) "C"(4000 Psi)	26	5	2025	6Diax12		14	28.28	62	4911		Non Engraved
2	Col. (above 30 ft.) "C"(4000 Psi)	26	5	2025	6Diax12		14	28.28	68	5386		Non Engraved
3	Col. (above 30 ft.) "C"(4000 Psi)	26	5	2025	6Diax12		14	28.28	72	5703		Non Engraved
4												
5						RINE	RINTE					
6							200 D					
7						THE NAME OF THY LORD WHO	(4) (4)	3				
8					ss	JONES I				1		
9								5/		1		
10		-				-LA	ORE					
11												
12										1		
13										1		
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9626 Dr. Umbreen

To: Mr. Aftab Ahmad

Chief Engineer, NESPAK (Pvt.) Ltd. Construction Management Division. (M/S Anjum Hafeez Construc

Project: Enhancement & Construction of the Shrine Syed Ali-Hajveri (R.A) Data Ganj Bakhsh, Lahore.

Our Ref. No. CL/CED/ 8636 Dated: 20/06/2025 Test Specification

Your Ref. No. 4580/13/AA/01/07 Dated: 29/01/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 17/06/2025 Tested on: 19/06/2025 in dry/wet condition



(ASTM C39)



Sr. No.	Sr. No. Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Pile No.7 "C" (4000 Psi)	22	1	2025	6Diax12		13.4	28.28	88	6970		Non Engraved
2	Pile No.7 "C" (4000 Psi)	22	1	2025	6Diax12		14	28.28	82	6495		Non Engraved
3	Pile No.7 "C" (4000 Psi)	22	1	2025	6Diax12		15	28.28	80	6337		Non Engraved
4												
5						RINE	RIATE					
6						READ IN	2001					
7						THE NAME OF THY LORD WHO	(e)(<u> </u>				
8					ss	Total S						
9												
10						· LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895 **ORIGINAL**

A carbon copy for the report has been retained in the lab for record.

> 9625 Dr. Umbreen

To: Mr. Muhammad Sulaman Basharat

Site Civil Engineer, AAA Partnership Pvt. Ltd.

Project: JDW Tower, Lahore.

Our Ref. No. CL/CED/ 8637 Dated: 20/06/2025

Your Ref. No. AAA/SO/MSB/117/2025 Dated: 17/06/2025

(ASTM C39)

Test Specification

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 17/06/2025 Tested on: 20/06/2025 in dry/wet condition





Sr. No.	Sr. No. Mark*			Date*	Size	Wet Weight		Area of X-Section		Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	011 (70)	
1	(5000 Psi)	4	5	2025	6Diax12		13.2	28.28	63	4990		Non Engraved
2	(5000 Psi)	4	5	2025	6Diax12		13.2	28.28	80	6337		Non Engraved
3												
4												
5												
6												
7												
8												
9												
10												
11												
12												
13												
14												
15												
16										-	-	

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9628 Dr. Umbreen

To: Site Incharge

Eagle Construction & Co.

Project: PKD Eglo

Our Ref. No. CL/CED/ 8638 Dated: 20/06/2025

Your Ref. No. Nil Dated: 18/06/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 18/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(4000 Psi)	17	5	2025	6Diax12		13.6	28.28	66	5228		Non Engraved
2	(4000 Psi)	17	5	2025	6Diax12		13	28.28	42	3327		Non Engraved
3	(4000 Psi)	17	5	2025	6Diax12		13	28.28	34	2693		Non Engraved
4												
5						RINE	RINE					
6						READ IN	2000	X				
7						THE NAME OF THY LORD WHO	(<u></u> ()					
8												
9								·				
10						/A	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. (Second Basement Column - Grid 3 to 10 & G to D)

Our Ref. No. CL/CED/ 8639 Dated: 20/06/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(6000 Psi)	26	3	2025	6Diax12		13.8	28.28	70	5545		Non Engraved
2	(6000 Psi)	26	3	2025	6Diax12		13.2	28.28	80	6337		Non Engraved
3												
4												
5						MARIE	RINZ					
6)	KEAU IN	DIO I					
7						THE NAME OF THY LORD WHO	1 <u>1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 </u>	3-				
8					%	JOHANES						
9								5 /				
10						/A	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. (Second Basement Column - Grid 3 to 10 & G to D)

Our Ref. No. CL/CED/ 8640 Dated: 20/06/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(6000 Psi)	21	3	2025	6Diax12		14	28.28	74	5861		Non Engraved
2	(6000 Psi)	21	3	2025	6Diax12		13.8	28.28	80	6337		Non Engraved
3												
4												
5						GINE	RING					
6						KEAD IN	910					
7						THE NAME OF THY LORD WHO	(<u>1</u>					
8					- 00	JOILAILS		5 _				
9								5 /				
10						LA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. (Raft - Grid 3 to 10 & G to D)

Our Ref. No. CL/CED/ 8641 Dated: 20/06/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Water Absorpti	Remarks
		DD	мм	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(4500 Psi)	8	3	2025	6Diax12		14	28.28	80	6337		Non Engraved
2	(4500 Psi)	8	3	2025	6Diax12		13.4	28.28	68	5386		Non Engraved
3	(4500 Psi)	8	3	2025	6Diax12		13	28.28	79	6257		Non Engraved
4												
5						GINE	RING					
6						READ IN	2001	 -				
7						THE NAME OF THY LORD WHO	ا المارغات					
8					80			Ha				
9												
10						-LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. (Second Basement Column- Grid 3 to 10 & G to D)

Our Ref. No. CL/CED/ 8642 Dated: 20/06/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*			Date*	Size (in)	Wet Weight (Kg/ gms)	Dry Weight (Kg/ gms)	Area of X-Section (Sq. in)	Ultimate load (Imp.Tons)	Ultimate Stress (psi)	Water Absorpti on (%)	Remarks
1	(6000 Psi)	24	4	2025	6Diax12		14.4	28.28	80	6337		Non Engraved
2	(6000 Psi)	24	4	2025	6Diax12		14	28.28	80	6337		Non Engraved
3	(6000 Psi)	24	4	2025	6Diax12		13.6	28.28	60	4752		Non Engraved
4												
5						GINE	RINTE					
6						READIN	2001					
7						THE NAME OF THY LORD WHO	ا المارغات					
8					80			W/N				
9												
10						-LA	ORE					
11												
12										1		
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. (Second Basement Retaining Wall)

Our Ref. No. CL/CED/ 8643 Dated: 20/06/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(6000 Psi)	24	4	2025	6Diax12		13.8	28.28	76	6020		Non Engraved
2	(6000 Psi)	24	4	2025	6Diax12		14	28.28	82	6495		Non Engraved
3	(6000 Psi)	24	4	2025	6Diax12		14	28.28	79	6257		Non Engraved
4												
5						GINE	RINE					
6						READ IN	2001	X				
7						THE NAME OF THY LORD WHO	ا المارغات					
8												
9								·				
10						/A	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. (Second Basement Retaining Wall)

Our Ref. No. CL/CED/ 8644 Dated: 20/06/2025 <u>Test Specification</u>

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(6000 Psi)	26	3	2025	6Diax12		14	28.28	80	6337		Non Engraved
2	(6000 Psi)	26	3	2025	6Diax12		14	28.28	66	5228		Non Engraved
3	(6000 Psi)	26	3	2025	6Diax12		14	28.28	68	5386		Non Engraved
4												
5						GINE	RING					
6						READ IN	2000	 -				
7						THE NAME OF THY LORD WHO	المرافي ا					
8						Jan.		5 -				
9								5				
10						LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. (Second Basement Retaining Wall)

Our Ref. No. CL/CED/ 8645 Dated: 20/06/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(6000 Psi)	15	4	2025	6Diax12		14	28.28	60	4752		Non Engraved
2	(6000 Psi)	15	4	2025	6Diax12		13	28.28	60	4752		Non Engraved
3	(6000 Psi)	15	4	2025	6Diax12		13	28.28	82	6495		Non Engraved
4												
5						GINE	RING					
6						READ IN	2000	 -				
7						THE NAME OF THY LORD WHO	المرافي ا					
8						Jan.		5 -				
9								5				
10						LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. (Second Basement Shear Wall W5)

Our Ref. No. CL/CED/ 8646 Dated: 20/06/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(6000 Psi)	15	4	2025	6Diax12		14	28.28	70	5545		Non Engraved
2	(6000 Psi)	15	4	2025	6Diax12		14	28.28	74	5861		Non Engraved
3	(6000 Psi)	15	4	2025	6Diax12		13	28.28	68	5386		Non Engraved
4												
5						GINE	RING					
6						READ IN	200	X				
7						THE NAME OF THY LORD WHO	الساري					
8								5				
9							- 3	·				
10						-IA	IORE					
11												
12												
13												
14												
15												
16												

Witnessed by: Nil

 $Results\ can\ also\ be\ seen\ on\ website\ \underline{https://civil.uet.edu.pk/concrete-laboratory-reports1/2}$

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. Raft (Grid 3 to 10 & G to D)

Our Ref. No. CL/CED/ 8647 Dated: 20/06/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(4500 Psi)	7	3	2025	6Diax12		13	28.28	72	5703		Non Engraved
2	(4500 Psi)	7	3	2025	6Diax12		13.2	28.28	66	5228		Non Engraved
3	(4500 Psi)	7	3	2025	6Diax12		13.2	28.28	84	6653		Non Engraved
4												
5						GINE	RING					
6						READ IN	2000	X				
7						THE NAME OF THY LORD WHO	(<u></u> ()					
8						J. C.						
9								5 /				
10						LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9615 Dr. Umbreen

To: Mr. Naeem Akhtar

Director, Usman Ibrahim Construction Pakistan

Project: Construction of Alam Tower. (Second Basement Shear Wall W3)

Our Ref. No. CL/CED/ 8648 Dated: 20/06/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 16/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	(6000 Psi)	28	4	2025	6Diax12		14	28.28	80	6337		Non Engraved
2	(6000 Psi)	28	4	2025	6Diax12		13.8	28.28	84	6653		Non Engraved
3	(6000 Psi)	28	4	2025	6Diax12		13	28.28	56	4436		Non Engraved
4												
5						GINE	RING					
6						READ IN	2000	 -				
7						THE NAME OF THY LORD WHO	المرافي ا					
8						1000		5 -				
9								5				
10						LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9604 Dr. Umbreen

To: Mr. Sabeeh Farooq Khokhar

PAF, Falcon Complex, Gulberg III, Lahore.

Project: Nil

Your Ref. No.

Our Ref. No. CL/CED/ 8649-1 of 2

Dated: 20/06/2025

Test Specification

Dated: Nil (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/06/2025 Tested on: 20/06/2025 in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1		14	4	2025	6x6x6		7.8	36	70	4356		Non-Engraved
2		14	4	2025	6x6x6		7.8	36	56	3484		Non-Engraved
3												
4												
5						GINE	RINE					
6)	READ IN	2001	X				
7					1 1	THE NAME OF THY LORD WHO		100		1		
8					Se		<u> </u>	Ha				
9								 -				
10						-LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9604 Dr. Umbreen

To: Mr. Sabeeh Farooq Khokhar

PAF, Falcon Complex, Gulberg III, Lahore.

Project: Nil

Our Ref. No. CL/CED/ 8649-2 of 2 Dated:

Your Ref. No. Nil Dated: Nil (ASTM C39)

20/06/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Water Absorpti	Remarks
		DD	ММ	YYYY	(in)	(Kg/ gms)	(Kg/ gms)		(Imp.Tons)	(psi)	on (%)	
1		14	4	2025	6Diax12		12.8	28.28	84	6653		Non Engraved
2		14	4	2025	6Diax12		13	28.28	64	5069		Non Engraved
3												
4										-		
5						RINE	RIATE					
6						READ IN	200			-		
7						THE NAME OF THY LORD WHO	(e)(100		-		
8					ss	JONES .				-		
9												
10						-LA	ORE					
11										-		
12										-		
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9603 Dr. Umbreen

To: Mr. Zeeshan Ibrahim

Manager Administration, Lockersmith Limited.

Project: Nil

Our Ref. No. CL/CED/ 8650 Dated: 20/06/2025

Your Ref. No. LS-GLS-05-72 Dated: 11/06/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/06/2025 Tested on: 20/06/2025 in dry/wet condition



Test Specification



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1		14	5	2025	6x6x6		7.2	36	64	3982		Non-Engraved
2		14	5	2025	6x6x6		7.8	36	92	5724		Non-Engraved
3		14	5	2025	6x6x6		8	36	96	5973		Non-Engraved
4		14	5	2025	6x6x6		7.8	36	56	3484		Non-Engraved
5						CINE	RINE					
6						READ IN	2000	X				
7						THE NAME OF THY LORD WHO	المرغب المرغب					
8					80			Ha				
9								5				
10						-LA	ORE					
11												
12												
13												
14												
15												
16										-		

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9525 Dr. Umbreen

To: Mr. Ali Ahmad

Accounts Officer, M/s Mark Development (Pvt) Ltd. Lahore.

Project: Construction of Project " SOS Children's Village, Lahore."

Our Ref. No. CL/CED/ 8651 Dated: 20/06/2025 <u>Test Specification</u>

Your Ref. No. Nil Dated: 27/05/2025 (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 29/05/2025 Tested on: 20/06/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	MS				8.8 x 4.1 x 3	3400	2790	36.08	36	2235	21.86	
2	MS				8.9 x 4.2 x 3	3470	2860	37.38	37	2217	21.33	
3	MS				8.9 x 4.2 x 3	3400	2790	37.38	39	2337	21.86	
4										1	-	-
5						RINE	RINE					
6						READ IN	200			1	-	-
7						THE NAME OF THY LORD WHO		1		1	-	-
8					so			II)		1	-	-
9							I			1	-	-
10						LA	OR			1	-	-
11							-			1	-	-
12												
13												
14												
15												
16										-	-	

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9535 Dr. Umbreen

To: Sub Divisional Officer

Buildings Sub Division, Shakargarh.

Project: Establishment of Civil Veterinary Dispensary at Village Haryal Tehsil Shakargarh District Narowal.

Our Ref. No. CL/CED/ 8652 Dated: 20/06/2025 <u>Test Specification</u>

Your Ref. No. 2069/Sg Dated: 03/03/2025 (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 29/05/2025 Tested on: 20/06/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Z-1				8.8 x 4.2 x 2.9	3690	3295	36.96	39	2364	11.99	
2	Z-1				8.8 x 4.3 x 3	3720	3220	37.84	39	2309	15.53	
3	Z-1				9 x 4.2 x 3	3780	3310	37.8	38	2252	14.2	
4	Z-1				8.8 x 4.3 x 2.9	3565	3160	37.84	39	2309	12.82	
5						RINE	RINA					
6						READ IN	200					
7						THE NAME OF THY LORD WHO	\(\frac{1}{2}\)	3				
8					so	Juliano				1		-
9								6/		1		-
10						-LA	OR			1		-
11							-			1		-
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9596 Dr. Umbreen

> > (----)

To: Engr. Zohaib Abbas

Co-Ordinator: Projects, Ittefaq Construction Associates (Pvt) Ltd. (M/S Hike Engineering Consultants

Project: Construction of Diagnostic Center for Mr. Manzoor Ahmad Bhatti. Plot No.906 & 907 R-1, Johar Town

Lahore.

Our Ref. No. CL/CED/ 8453 Dated: 20/06/2025 <u>Test Specification</u>

Your Ref. No. Nil Dated: 13/06/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/06/2025 Tested on: 20/06/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	R7				9 x 4.3 x 3		3485	38.7	36	2084		
2	R7				8.9 x 4.3 x 2.9		3635	38.27	35	2049		
3	R7				9 x 4.3 x 3		3290	38.7	34	1968		
4	Sword(S)				8.9 x 4.3 x 3	/	3320	38.27	38	2224		
5	Sword(S)				9 x 4.3 x 3	GINE	3300	38.7	29	1679		
6	Sword(S)				8.9 x 4.3 x 2.9	READ IN	3260	38.27	33	1932		
7	OR				9 x 4.3 x 2.9	THE NAME OF THY LORD WHO	-3575	38.7	32	1852		
8	OR				8.9 x 4.3 x 3	John	3560	38.27	36	2107		
9	OR				8.9 x 4.3 x 3		3530	38.27	40	2341		
10	R-2				8.8 x 4.3 x 3	LA	3370	37.84	35	2072		
11	R-2				9 x 4.3 x 3		3410	38.7	33	1910		
12	R-2				8.9 x 4.2 x 3		3310	37.38	36	2157		
13	Α				8.9 x 4.2 x 3		3325	37.38	38	2277		
14	Α				8.9 x 4.2 x 2.9		3130	37.38	37	2217		
15	Α				8.9 x 4.2 x 2.9		3170	37.38	39	2337		
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9602 Dr. Umbreen

To: Radiant Construction Technologies LLP

Mohafiz Town, Multan Road Lahore.

Project: Nil

Our Ref. No. CL/CED/ 8654 Dated: 20/06/2025

Your Ref. No. Nil Dated: 13/06/2025

Test Specification (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/06/2025 Tested on: 19/06/2025 in dry/wet condition





Sr. No.	Mark*	Casting Date*			Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Water Absorpti	Remarks
		DD	ММ	YYYY	(in)	_	(Kg/ gms)		(Imp.Tons)		on (%)	rtomarko
1	ConTile Bond R	22	5	2025	2x2x2		250	4	4.5	2520		Non Engraved
2	ConTile Bond R	22	5	2025	2x2x2		240	4	5.2	2912		Non Engraved
3	ConTile Bond R	22	5	2025	2x2x2		235	4	5	2800		Non Engraved
4												
5		-				GINE	RING					
6		-				READ IN	2001	X				
7		-				THE NAME OF THY LORD WHO	ا المارغات					
8		-			80	10.000		N/O				
9		-										
10		-				LA	ORE					
11		-										
12		-										
13		-										
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895 **ORIGINAL**

A carbon copy for the report has been retained in the lab for record.

> 9608 Dr. Umbreen

Precision Polymers (Pvt) Ltd.

15 Km Multan Road Lahore.

Project: Nil

Our Ref. No. CL/CED/ 8655 Dated: 20/06/2025

Your Ref. No. PPPL/001/UET/2025 16/06/2025 Dated:

Test Specification (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

16/06/2025 Tested on: Specimens received on:

20/06/2025 in dry/wet condition





Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Heat Resistant Tuff Tile				8.0x4.0x1.1		1215	32	54	3780		
2												
3												
4												
5						RINE	RINTE					
6						READ IN	200 D					
7						THE NAME OF THY LORD WHO	\(\frac{1}{2}\)	3				
8					00	Juliano					-	
9								6/			-	
10						-LA	ORE				-	
11											-	
12											-	
13												
14												
15												
16												

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

- 1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2.The test results are recommended to be interpreted in the light of above factors by the engineer.